
COMMISSION MEETING MINUTES 
August 23, 2022 

Meeting held at 1434 Air Rail Avenue, Virginia Beach, VA 23455 Page 1 of 24 

No. Topic 

Call to Order 

Roll Call of HRSD Commission 

1. Awards and Recognition

2. Consent Agenda

3. Residential Customer Survey

4. Low Income Household Water Assistance Program
Virginia Department of Social Services (LIHWAP)
Vendor Agreement

5. Nutrient Compliance Plan Update

6. Atlantic Treatment Plant Emergency Odor Control Repairs
New CIP and Initial Appropriation

7. Water Quality Department Instrumentation Equipment
Initial Appropriation

8. West Road Interceptor Force Main Extension
Cost Sharing Agreement for the South Central Water Transmission Main and Loop –
[...]
• Load equivalent of TP = 0.3 mg/L by 2032

• SWIFT demands on wastewater nutrient removal
• Minimizing SWIFT capital and O&M costs 
• Emerging treatment issues – PFAS, 1,4-dioxane, etc
• Biosolids – stabilization, land app, dewatering, product quality
• [Other research needs and objectives are managed by HRSD Water 

Quality]



Technology Implementation at HRSD is Driven by:
• MINIMIZING Resource Utilization:

• Energy
• Chemicals
• Labor (operations, maintenance, instrumentation…)
• Concrete, footprint, land area (CAPEX)

• MAXIMIZING Resource Recovery (business case must be good)
• Water
• P
• N (can’t compete)
• CH4 – biogas (electricity, CNG, etc)
• Heat
• Hydraulic energy
• Chemicals of interest (maybe)
• Biosolids (N, P, organics)
• Etc, etc, etc

Intensification



Nitrogen Removal Technologies - Conventional

 $-

 $5

 $10

 $15

 $20

 $25

 -  100,000  200,000  300,000  400,000  500,000  600,000
Footprint 

Low

Medium

High

Compact Large

Activated 
Sludge

MBRs

IFAS

Li
fe

 C
yc

le
 C

os
t 

$ 
/ K

g 
N

 R
em

ov
ed

BAFs

MLE + 
Post Denit

Lagoons

Granular



Nitrogen Removal - Intensified

 $-

 $5

 $10

 $15

 $20

 $25

 -  100,000  200,000  300,000  400,000  500,000  600,000
Footprint 

Low

Medium

High

Compact Large

Activated 
Sludge

MBRs

IFAS

Li
fe

 C
yc

le
 C

os
t 

$ 
/ K

g 
N

 R
em

ov
ed

BAFs

MLE + 
Post Denit

Lagoons

Granular



Technology Implementation at HRSD is Driven by:
• MINIMIZING Resource Utilization:

• Energy
• Chemicals
• Labor (operations, maintenance, instrumentation…)
• Concrete, footprint, land area (CAPEX)

• MAXIMIZING Resource Recovery (business case must be good)
• Water (SWIFT)
• P
• N (can’t compete right now)
• CH4 – biogas (electricity, RNG, etc)
• Heat
• Hydraulic energy?
• Chemicals of interest (maybe)
• Biosolids (N, P, organics)
• Etc, etc, etc

Intensification



Operations – Water Technology, Research, 
and Process Engineering

1 Department Director - Bott

1 Chief of Process Engineering & 
Research – Chris Wilson

~15 MS and PhD student interns 
from VT, ODU, and other universities

• Environmental Engineering, but 
with varied backgrounds

5 Treatment Process Engineers  

1 SWIFT RC Manager

7

• Plant operations assistance and troubleshooting

• Participation in capital project planning and 
design 

• HRSD Water Technology & Research projects
• HRSD staff support – TSD, CEL, E&I, Treatment, 

Facility Support, etc
• Project work at an HRSD facility
• Benefits – cost, education, university 

collaboration

• External research projects of interest to HRSD
• HRSD funds/efforts leveraged to obtain grant 

funding
• WRF, EPA, NSF, DOE, USBR



HRSD-VT/ODU Collaborative Research 
Program MS & PhD

• Required:  US citizen or permanent resident

• HRSD Provides
• Internship salary (from start to finish)
• Tuition and fees paid by HRSD on behalf of student –

MS and PhD
• Furnished apartment/house if needed (lease from 

HRSD)
• Health insurance, if needed 
• Travel and conference expenses

8

Student Expectations
Produce MS thesis or PhD dissertation
Research work fulltime in Hampton Roads area, at one of 
our facilities

Schedule – MS (18-24 months)
Pre-summer – located in Hampton Roads for initial project 
training
Fall and Spring semesters – complete coursework at VT
Summer – fulltime research work at HRSD
MS thesis defense and final thesis submission



Scale of “Research”
• Lab/Bench
• Pilot facilities:

• VIP BNR Pilot Facility
• SWIFT Research Center
• James River PdNA Pilot Facility

• Full-scale plants - examples:
• DEMON and AnitaMox startup/optimization
• Ostara struvite recovery pilot testing
• Ammonia-based aeration control & AvN

implementation
• Hydrograv technology evaluation
• inDENSE® testing
• Primary solids + FOG fermentation pilot study
• AvN-PdNA testing and development
• THP and dewatering improvements 9



10 10



Ongoing Federal Grants – SWIFT & Mainstream Biological Treatment
• EPA: When a Detour becomes a Shortcut: Mainstream Partial Denitrification/Anammox

– Lead: WRF
– Partners: DC Water, Northwestern, Columbia, others
– $886,000 total, $105,000 over two years to HRSD (SK time)

• DOE: Crossing the Finish Line: Integration of Data-Driven Process Control for Maximization of Energy and Resource 
Efficiency in Advanced Water Resource Recovery Facilities

– Lead: WRF
– Partners: DC Water, Denver Metro, BV, University of Michigan, Northwestern, ORNL, others
– $1.2 million, $120,000 over 2 years to HRSD (SK, AG, JS time) 
– $315,900 cost share

• DOE: Transforming Aeration Energy in Water Resource Recovery Facilities (WRRFs) through Suboxic Nitrogen Removal
– Lead: Carollo
– $2 million total, $80,000 over 2 years to HRSD (SK time and pilot supplies)
– $175,000 cost share

• USBR: Ensuring the Sustainability of Indirect Potable Reuse and Aquifer Recharge
– Lead: Virginia Tech
– Partners:  Jacobs, transitioned to Hazen
– $0.5 million total, $65,000 over 3 years to HRSD (pilot equipment and Hazen support)
– ~$660,000 cost share (attributed to SRC staff and operation)



12

1 mole Ammonia
(NH3 / NH4 

+)
½ mol Nitrogen

Gas (N2)

1 mole Nitrite
(NO2

-)
1 mole Nitrite

(NO2
-)

1 mole Nitrate
(NO3

-)

Autotrophic Bacteria
Aerobic Environment

Heterotrophic Bacteria
Anoxic Environment

75% O2 (energy)
~100% Alkalinity

25% O2 (energy)

40% Carbon (BOD)

60% Carbon (BOD)

Ammonia Oxidizing 
Bacteria (AOB)

Nitrite Oxidizing
Bacteria (NOB)

Conventional Nitrification-Denitrification



Nitrogen Removal

13

Ammonification
Org-N   NH4-N

Nitrification
NH4   NO3

Denitrification
NO3 N2

Influent

Aerobic Anoxic

Nitrogen Gas 
(N2)

Org-N + NH4

CarbonAlkalinity
(caustic)

Air-Oxygen
(energy)

Solids
Some Alkalinity



MLE Process (N Removal)

Aerobic SC

Primary
Effluent

COD + NH4
(organics)

RAS
WAS

air

Nitrification &
Residual BOD RemovalAnoxic

BOD Rem. by
Denitrification

Nitrate/Internal Recycle (IMLR) = Nitrate Recycle (NRCY)

TN ~ 8-12 mg/L



4-Stage Bardenpho
(Better N Removal)

Aerobic
SC

RAS WAS

air

Anoxic
Aerobic

air

Anoxic

Carbon 
(Methanol?)

TN ~ 3-5 mg/LPrimary
Effluent

BOD + NH4

Nitrate Recycle (NRCY)

15



• Chemical precipitation
– Alum = aluminum sulfate
– Ferric = ferric sulfate OR ferric chloride
– consumes alkalinity, generates solids

• Biological P removal (bio-P, EBPR, etc)

What about phosphorus removal?

16



17

PO4
-3

Energy

Acetate (food)

PO4
-3

Energy

CO2 + H2O
O2

Aerobic Conditions

Anaerobic Conditions

Biological Phosphorus Removal (Bio-P)
Phosphorus accumulating organisms (PAOs) have a unique anaerobic/aerobic 
metabolism

Poly-P = granule of poly-phosphate

PHA = granule of polyhydroxyalkanoate

PHA

Poly-P



Bio-P in A/O Process

18

A/O Process

ANA = Anaerobic
AER = Aerobic

Addition of an anaerobic selector…



Add Bio-P to MLE…  “A2O Process”

19

A2/O or Phoredox Process

ANA = Anaerobic
ANX = Anoxic
AER = Aerobic



Virginia Initiative Process (VIP)

• Developed collaboratively by HRSD, Virginia Tech,  and CH2M Hill

• Biological N and P removal



5-Stage Bardenpho

21

Generally - “5-stage BNR”
Add second anoxic zone to a Bio-P processes
(for example VIP + 2, MUCT+2, A2O+2, etc)

Carbon 
(Methanol?)



Click to edit Title

22

SWIFT Research Center (1 MGD) at 
HRSD Nansemond Treatment Plant (30 MGD)



Nansemond Plant - 5-Stage Bardenpho Configuration
Stable and reliable TN removal is a must!

• Feedback ammonia-base aeration 
control

• Feedback nitrate-based internal mixed 
liquor recycle (NRCY) flow control

• Feedforward/feedback methanol feed 
control 



24

1 mole Ammonia
(NH3 / NH4 

+)
½ mol Nitrogen

Gas (N2)

1 mole Nitrite
(NO2

-)
1 mole Nitrite

(NO2
-)

1 mole Nitrate
(NO3

-)

Autotrophic Bacteria
Aerobic Environment

Heterotrophic Bacteria
Anoxic Environment

75% O2 (energy)
~100% Alkalinity

25% O2 (energy)

40% Carbon (BOD)

60% Carbon (BOD)

Ammonia Oxidizing 
Bacteria (AOB)

Nitrite Oxidizing
Bacteria (NOB)

Conventional Nitrification-Denitrification



25

1 mole Ammonia
(NH3 / NH4 

+)
½ mol Nitrogen

Gas (N2)

1 mole Nitrite
(NO2

-)
1 mole Nitrite

(NO2
-)

1 mole Nitrate
(NO3

-)

Autotrophic Bacteria
Aerobic Environment

Heterotrophic Bacteria
Anoxic Environment

75% O2 (energy)
~100% Alkalinity

25% O2 (energy)

40% Carbon (BOD)

60% Carbon (BOD)

Ammonia Oxidizing 
Bacteria (AOB)

Nitrite Oxidizing
Bacteria (NOB)

Nitrite Shunt - a form of “Shortcut Nitrogen Removal”



26

Deammonification through Partial Nitritation-Anammox (PNA)
{PNA is the “best” form of Shortcut Nitrogen Removal}

Main challenges:

1. Sufficient retention of 
anammox while allowing 
for SRT pressure on other 
organisms

2. Nitrite availability for 
anammox through NOB  
out-selection

NH4
+

Mainstream Partial Nitritation/Anammox

O2

N2

COD
NO2

COD

O2

NO3

NO2

Anammox
1

2



•1% of Total Plant Influent Flow
•Rich in Nitrogen & Phosphorus
•15 to 25% of the Total Plant TN load
•Ammonium Conc. 800 to 1,500 mg-N/L
•Temperature 30 - 38°C
•Alkalinity insufficient for complete 

nitrification
•Insufficient carbon for denitrification

•For a Bio-P plant with no iron addition:
•Centrate TP = 200-800 mg/L

Influent Primary 
Clarifier Secondary 

Clarifier

Effluent

Centrate

Primary Sludge WAS

Dewatering

Thickening

RAS

Anaerobic
Digestion

Biosolids

Aeration Tank

Sidestream Treatment – N & P

27



DEMON® PNA at HRSD York River (15 MGD)  - 2012

DEMON

DENITE 
FILTERS

HEADWORKS

AERATION
BASINS

ANAEROBIC 
DIGESTION

THICKENING

DEWATERING



29

Partial Nitritation-Anammox (PNA) Sidestream vs. Mainstream 

Limited full-scale reports of 
mainstream PNA:

• Strass, Austria (Wett et al, 
2013)

• PUB Changi, Singapore (Cao 
et al, 2016)

• Xi’an, China (Li et al, 2019)

Sc
ie

nt
ifi

c 
pu

bl
ic

at
io

ns

Lackner et al., 2014, WR

Mature and robust process with 100-
200 Full-Scale installations including:

• HRSD York River TP Demon (2012)
• HRSD James River TP AnitaMox

(2013)

The complexity of 
NOB out-selection 

limits full scale 
implementation of 

mainstream 
deammonification



Taking a DETOUR to achieve mainstream shortcut N removal  –
Partial Denitrification-Anammox (PdNA) 

Operational Cost Savings: 
• 60% in aeration
• 100% in carbon

N2
AMX

NO2

NO3

O2

NH4
+

PNA = NOB Out-Selection Route PdNA Route

Operational Cost Savings: 
• 50% in aeration
• 80% in carbon

N2
AMX

NO2

NO3

O2

NH4
+

O2

COD

NO2



Partial Denitrification/Anammox (PdNA) 
Development Timeline

2012
CE BNR Pilot

Anammox MBBR

2012
Anammox Screen 

Retention

2013
CE BNR Pilot 
PdNA MBBR

2013
PdNA kinetic 

testing
(C source, 
anammox 

sink)

2014-2017
Development 
and demo of 
PdN control
(N residual)

2018
Integrated 
suspended 

PdNA, 
suspended

2018
CE BNR Pilot PdNA
MBBR test carbon

sources

2018
Deep bed PdNA

filter pilot: media 
selection

2018/19
YRTP full-scale 

PdNA deep-bed 
filter

2019-2021
Integrated IFAS 

piloting with 
different carbon 
source options

2020
JRTP pilot startup 

PdNA from 
scratch

2020
Deep-bed PdNA

filter: carbon; 
backwash

2022
PdNA IFAS full-
scale at James 

River

Proposed
PdNA demo in 

section of 
nitrification tanks 

Blue Plains

DC Water LeadHRSD Lead

Focus on Mechanistic Learning Focus on Technology and 
Implementation

Proposed
Nansemond,

Army Base PdNA
full-scale



32

PNA 60%
PdNA 50%

PNA 100%
PdNA 80%

Benefits of Shortcut N Removal

Oxygen Savings Carbon Savings



33

Alkalinity Savings Capacity Savings

Benefits of Shortcut N Removal



34

Secondary 
ClarifierAerobicAnoxic

Anoxic 
Integrated 

PdNA 
AerAnaer

Primary 
ClarifierInfluent

Carbon 
Diversion

Anoxic 
Polishing 

PdNA 

Effluent

E.g. IFAS, 
hybrid granular

E.g. MBBR, deep-bed 
filter, BAF, fluidized bed

Carbon Carbon

Ammonia vs NOx (AvN) control =
Maintain target NH3/NOx ratio based on controlling:
- DO
- Aeration time
- Step feeding
- etc

Polishing PdNA Implementation – Post Anoxic



35

Deep-bed filters 
with 2 to 3 mm 
silica sand and 
NO3-based 
feedforward-
feedback 
methanol 
dosing control

How did we grow 
mainstream anammox?

1. Tight methanol dosing 
control (provide stable 
nitrate residual)

2. Rough AvN control 
upstream

3. Minimize backwash and 
air scour

4. Wait patiently

PdNA in York River Full-Scale Denite Filters since 2018/19



36

York River 
Full-Scale 
Filters



37

Chemical/Energy Savings and Increased Capacity 
(York River)

+FdN filters

NO3 NO3
NH4

0

500,000

1,000,000

1,500,000

FdN filters PdNA filters

M
et

ha
no

l u
sa

ge
 (

kg
/y

r)

0

2

4

6

8

FdN filters PdNA filters

Av
er

ag
e 

ae
ro

bi
c 

SR
T 

(d
ay

s)

Full Nitrification
with manual blower control 

+PdNA
filters

BNR
with AvN Control 

Fofana, R., Parsons, M., Long, C., Chandran, K., Jones, K., Klaus, S., Trovato, B., Wilson, C., De Clippeleir, H., & Bott, C. 2022. Full-scale 
transition from denitrification to Partial denitrification – anammox (PdNA) in Deep-Bed filters: Operational strategies for and benefits of 
PdNA implementation. Water Environment Research.



York River Full-scale PdNA Outcome

• O&M Savings
• Methanol = $600k/yr
• Caustic = $140k/yr
• Ferric = $200k/yr
• Electricity = >$100k/yr
• TOTAL = ~$1M/year

• Capital cost avoided
• ~$50M, but wouldn’t 

have achieved as much 
OPEX reduction



39

York River Filter Pilot 
(HRSD/DCWater/Xylem)

Glycerol
vs

Methanol

Results: 

1. Glycerol filter had higher PdN efficiency 
but not different enough to justify 
switching from methanol to glycerol in 
the full-scale filter. 

2. Anammox could not be washed out of 
the system under the extreme stresses 
applied to the filters

3. AvN < 0.55 (MeOH) and AvN < 0.65 
(Glyc) were required to achieve effluent 
TIN < 3 mg N/L 

3. Anammox biomass was not limited

4. PdNA filters functional at typical design 
loads for denite filters, in fact PdN
efficiency improved at higher loading 
rates which means…

5. No compromises in full-scale design to 
accommodate PdNA, other than 
sensors and controls

 Two downflow filters 
 6 ft deep bed x 1 ft2 

 Feedback carbon dosing control
 Seeded media from full-scale filters



40

PdNA IFAS PdNA MBBR

Ammonia vs NOx (AvN) 
aeration control

PdNA Plans for the James River Upgrade



41

Glycerol 
WWW1 (650 m2/m3) 

50% FF

Methanol
WWW2 (800 m2/m3) 

50% FF

Post Anoxic Zone – IFAS PdNA Startup Pilot

41Backmann et al, 2022



42

Startup of a mainstream PdNA in an MBBR and IFAS configuration is possible within 2-3 
months without anammox biomass seeding with low ammonia and nitrite concentrations.

Reactor
Ammonia removal 

first detected in-situ 
(days from startup)

Anammox activity 
confirmed with 

maximum activity test 
(days from startup)

Reactor NH3
concentration prior to 
detection of anammox 

(mg/L)

Reactor NO2
-

concentration prior to 
detection of anammox 

(mg/L)

PdNA MBBR 
Preliminary Biofilm 45 52 0.92 ± 0.88 1.3 ± 0.8

PdNA MBBR Virgin 
Media 60 86 1.94 ± 1.32 2.17 ± 0.94

PdNA IFAS 1 (Glycerol 
and W1) 64 96 1.31 ± 0.97 1.3 ± 0.64

PdNA IFAS 2 
(Methanol and W2) 85 96 1.23 ± 1.07 1.18 ± 0.57

PdNA Startup Results



43

Full-Scale PdNA IFAS Demonstration
Converting second 
anoxic zone of 2 of 
the 9 trains to PdNA
 HRT is roughly 20 

minutes
 This concept can 

apply to any 
plant with a 
second anoxic 
zone 

Each train is A2O process with small second anoxic zone

Train #8

Train #5

Moving Media IFAS

Fixed Media IFAS



44

Construction Pros Cons

Moving 
Media 
IFAS

Baffle walls
Retention 
screens
Mixers

Media: Tried and 
true, lots of 
options, higher 
specific surface 
area

Experience at 
pilot-scale

Lots of full-scale 
installations

Hydraulic 
restrictions (head 
loss) require wet 
weather bypass 
for retrofit

Fixed 
Media 
IFAS

Modules

Plug-and-play 
means easy 
retrofit

No head loss

Better suited for 
plug flow than 
moving media

Media: Limited 
options available, 
lower specific 
surface area

Need to provide 
effective mixing 
and biofilm 
control

Full-Scale PdNA IFAS Demonstration
Moving Media IFAS

Fixed Media IFAS Biofilm 